
All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Replaces Toro Groundsmaster 4300-D
Parts
Traction Unit
Rotary Deck Drive System



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

Overhaul Kit

10 R117-0235 117-0235 Seal Kit - Fits R117-5141 Hyd Motor 1

Hoses

50 R105-1215 105-1215 Hydraulic Hose Assy 4

51 R108-6507 108-6507 Hydraulic Hose Assy 2

52 R117-0299 117-0299 Hydraulic Hose Assy 4

Tech Note: 30859/30861/30864_2011-2014:

53 R104-9323 104-9323 Hydraulic Hose Assy 1

54 R117-0213 117-0213 Hydraulic Hose Assy 1

55 R117-0211 117-0211 Hydraulic Hose Assy 1

56 R117-0212 117-0212 Hydraulic Hose Assy 1

57 R92-7638 92-7638 Hydraulic Hose Assy 1

58 R117-0141 117-0141 Tube Assy 1

Tech Note: 30859/30861 Only:

59 R117-0142 117-0142 Tube Assy 1

Tech Note: 30859/30861 Only:

60 R110-5286 110-5286 Tube Assy 1

61 R117-0139 117-0139 Tube Assy - Hyd 1

62 R114-8887 114-8887 Tube Assy 1

63 R117-0140 117-0140 Tube Assy 1

64 R117-0177 117-0177 Tube Assy 1

Other Parts Available

Replaces Toro Groundsmaster 4300-D
Parts
Traction Unit
Rotary Deck Drive System



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

70 R56-7971 56-7971 Clamp - Tube 2

71 R94-5780 94-5780 Bolt - 5/16-18 x 1 3/4 Hx Fl 1

72 R104-8300
104-8300,
104-8300 ,
119-4041

Locknut - 5/16-18 Flanged Y/Zinc 2

73 R3234-5 3234-5,
62-3310 Bolt - 5/16-18x3/4 Hx Ser Was HD 1

74 R2412-89 2412-113,
2412-89 Clamp 1

75 R32144-57 32144-57 Bolt - Hex Washer 5/16-18 x 1-1/2 4

76 R105-3048 105-3048 Washer - Flat 4

77 R240-11 240-11 Bushing - Rubber - Flanged 8

78 R99-8611 99-8611 Spacer 4

79 R340-74 340-74 Locknut - Bulkhead 9

80 R340-78 340-78 Nut - Lock Bulkhead 4

81 R237-21 237-21,
327-21 O-Ring 6

82 R340-92 340-92 Hydraulic Fitting - Striaght 2

83 R237-22
107-8844,
237-22,
237-78

O-Ring 5

84 R237-65 237-65,
237.65 O-Ring 10

85 R340-17 340-17 No 10 Male Orfs x No 10 Male Orb 9

86 R237-80 237-80,
327-80 O-Ring 10

Replaces Toro Groundsmaster 4300-D
Parts
Traction Unit
Rotary Deck Drive System



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

87 R453011

01-166-0100,
01-166-0120,
01-166-0270,
01-166-0500,
01-166-0600,
01-166-0620,
132-4593,
2356-3,
237-12,
24-10-AD,
24-11-AD,
24-11-BD,
24-12-AD,
24-12-BD,
30-9310,
32-8190,
3256-24,
3256-3,
3256-36,
3256-4,
453011,
47-9950,
48-9220,
513458,
7-0052

Washer - Flat 3/8 SAE Y/Zinc 10

88 R3274-7 3247-7,
3274-7 Bolt - Soc HD Cap 3/8-16 x 1 10

89 R108-4004 108-4004 Hydraulic Motor 5

90 R340-103 340-103,
340-137 Hydraulic Fitting - 45 Deg 1

91 R340-14 340-14,
96-0861 Hydraulic Fitting - 45 Deg 1

92 R340-132 340-132 Hydraulic Fitting - 90 Deg 2

93 R69-9010 69-9010,
9-9010 Washer 10

94 R69-9000 125-1984,
69-9000 Spacer 5

95 R240-3 240-3 Grommet- Rubber 5

Replaces Toro Groundsmaster 4300-D
Parts
Traction Unit
Rotary Deck Drive System



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

96 R340-72 340-72,
96-0865 Fitting-Bulkhead, 1

97 R117-0174-03 117-0174-03 Bracket-Bulkhead 1

98 R117-0248-03 117-0248-03 RH Foot Guard Assy 2

99 R117-0247-03 117-0247-03 LH Foot Guard Assy 2

100 R105-9831-03 105-9831-03 Bracket- Bumper 1

101 R56-7970 56-7970 Plastic Clamp 2

102 R56-7972 56-7972 Clamp - Tube 2

103 R340-128 340-128 Nut-Bulkhead 1

Replaces Toro Groundsmaster 4300-D
Parts
Traction Unit
Rotary Deck Drive System


